
 
 
 
 
 

 

 

MINISTRY OF WATER, SANITATION 
AND IRRIGATION (MWSI) 

 
ATHI WATER WORKS 

DEVELOPMENT AGENCY(AWWDA) 
 
 

 

 
In partnership with 

 

PREQUALIFICATION DOCUMENT 

for 

Procurement of 
 

 

CONSTRUCTION WORKS FOR THIKA AND GITHUNGURI 
WATER AND SANITATION PROJECT 

 

IPC no.: AWWDA/DSIF/TGWSP/W/01/2025 

Project:  THIKA AND GITHUNGURI WATER AND SANITATION PROJECT 

Employer: ATHI WATER WORKS DEVELOPMENT AGENCY 

Country:  KENYA 

Issued on: 25th March 2025 

 

 

 





 
 
 
 
 

Construction works for the Thika and Githunguri Water and Sanitation Project  

 

PREQUALIFICATION DOCUMENT 

for 

Procurement of 
 

 

 

Construction Works for Thika and Githunguri 
Water and Sanitation Project 
[...]
Both sections need to be rehabilitated. Rehabilitation measures are proposed to the following 

standards: 

Table 2-4 Summary of performance target for rehabilitation of the treatment plant 

Component Present Performance Objective/Target  

Flow Distribution 
› 16MLD- 40% of Incoming Raw Water 

› 20MLD – 60% of Incoming Raw Water 
› Same 

Sedimentation › 16MLD- Surface Area= 465 m2- Clarification 
Rate- 1.41 m/h 

› 16MLD - Clarification Rate - 1.5 m/h 

› 20MLD - Clarification Rate - 1.5 m/h 



 

74 
 

Component Present Performance Objective/Target  

› 20MLD - Surface Area= 700 m2 Clarification 
Rate- 1.21 m/h 

Filters 

› 16MLD- Surface Area= 166 m2- Clarification 
Rate- 3.95 m/h 

› 20MLD - Surface Area= 184 m2 Clarification 
Rate- 4.60 m/h 

› 16MLD - Clarification Rate - 5-6 m/h 

› 20MLD - Clarification Rate - 5-6 m/h 

Wash water 
Recirculation › Not done 

› Achieve 10-15% recirculation of 
incoming Raw water  

Chemical Mixing  › Manual Mixing and Dosing › Full Automation 

Water Quality › Problem with Colour  › Achieve KS and WHO Standards 

Pumps and Flow 
Control  › Manual operation › Semi Automation 

 

  

Photo 2-1 Raw / Treated water pumping station house and WTP dosing plant 

  

Photo 2-2 Filter gallery and alum tank stirrers 

2.1.2 Existing water reservoirs 

All of the storage reservoirs need "standard" rehabilitation comprising (i) ladders and safety cages; 

(ii) general site clearance, landscaping and regular site cleaning and (iii) improved access for 

maintenance equipment. Specific rehabilitation measures are proposed as follows: 



 

75 
 

Table 2-5 Rehabilitation Measures of Existing Reservoirs 

Reservoir Rehabilitation required 

Chania Ward, Ground Reinforced Concrete Tank, 15,970m³.  › Standard 

Maryhill, Ground Reinforced Concrete Tank, 700m³ › Standard 

Section 9, Elevated Reinforced Concrete Tank, 48m³.  › Standard 

Town Centre, Elevated Reinforced Concrete Tank, 48m³ › Standard 

Kimathi Twin, Elevated Steel Tank 448m³ (Combined) 

› Standard plus: 

› Dismantle all tank panels and replace 

› Replace all the connection bolts  

› Replace the access platform with railing  

› Replace vents and provide bug screens  

› Clean all the surfaces and repaint  

› The welds need to be further accessed to 
ascertain its conditions 

› Repair the boundary structure and the access 
gates 

› Install a locking anti-climb system 

Makongeni, Elevated Steel Tank, 224m³ › Same as Kimathi 

Kimatus, Elevated Steel Tank, 16 m³ › Same as Kimathi 

Bendor, Elevated Steel Tank, 36m³ › Same as Kimathi minus welds 

Githingiri/ Golfview, Elevated Steel Tank, 224m³ › Same as Kimathi minus welds 

Gatundu/ Landless, Elevated Steel Tank, 192m³ › Same as Kimathi minus welds 

Kilimambogo/ Makutano, Elevated Steel Tank, 50m³ › Same as Kimathi minus welds 

Chania Ward, Ground R/C Tank, 15,970m³ › Standard 

Maryhill, Ground Reinforced Concrete Tank, 700m³ › Standard 

Section 9, Elevated Reinforced Concrete Tank, 48m³ › Standard 

Town Centre, Elevated Reinforced Concrete Tank, 48m³ 
› Standard plus 

› Assess cladding for defects 

The selected contractor shall carry out further condition concrete tests on the foundation structure 

to ascertain the current concrete strength. 

2.1.3 Existing water supply networks 

The water supply network in Thika town comprises of various materials including asbestos cement, 

uPVC, HDPE, galvanised iron, ductile iron and PPR pipes. The network comprises of old pipe 

systems that are prone to breakages causing interruptions as well as newly laid systems to 

increase coverage to new consumers. The total pipe length is approximately 260 km out of which 

20 km are to be rehabilitated on the Project. 

2.1.4 Kiganjo existing wastewater treatment plant 

The facilities proposed for rehabilitation at Kiganjo WWTP are presented in the table below: 

Table 2-6 Rehabilitation Measures Kiganjo WWTP 

Structure Rehabilitation measures 

Inlet manhole  ›  Rehabilitation works ongoing 

Inlet Works  
Screens 

› Replace with mechanically raked screens 

› Install mechanically raked screens on bypass channel 

› Automate screens operations 

› Provide SCADA 

Grit Chambers › Replace the penstocks 



 

76 
 

Structure Rehabilitation measures 

› Automate the grit removal system 

› Provide SCADA 

› Construct grit drying beds 

Incinerator & screenings management › Provide a new incinerator to ensure controlled burning of 
waste 

Interconnection of inlet works › Rehabilitation works ongoing 

Distribution chamber › Rehabilitation works ongoing 

Ponds 

Old Ponds System ›  Desludging and rehabilitate remaining 2 series i.e., 6 ponds 

Hybrid Ponds 
System 

› Repair of faults on embankments 

› Embankment lining with concrete slabs for erosion protection 

Faecal sludge reception  › Design and construct a faecal sludge reception bay with 
capacity to accommodate at least 2No. trucks at a time 

Inlet manhole  › None 

Inlet Works 
 

Screens 

› Replace with mechanically raked screens 

› Install mechanically raked screens on bypass channel 

› Automate screens operations 

› Provide SCADA 

Grit Chambers 

› Replace the penstocks 

› Automate the grit removal system 

› Automation of the grit removal system 

› Provide SCADA 

Incinerator & screenings management › Provide a new incinerator to ensure controlled burning of 
waste 

Distribution chamber › None  

Ponds › Desludging  

Outlet › None  

Chain-link fence 
› Rehabilitate the chain-link fence Install double leaf gate at the 

Old Ponds Series 

› Replace the existing gate at the New Ponds Series 

Operations building 

› Plumbing repairs and connection to water 

› Wiring and power connection to the building 

› Replacement of the toilets 

› Equipping the laboratory 

› Provide shower rooms for gents and ladies 

› Repair cracks and paint the walls as necessary 

› Furnish with the necessary facilities such as chairs, tables 
etc. 

Desludging Equipment 

›  Provide a remote-controlled auger dredge system equipped 
with a dredge (slurry) pump and a floating discharge hose 

› Provide a floating platform (pontoon) to mount the slurry 
pumps 

 

2.2 New infrastructure assets component 

2.2.1 Dam at Thika 3A 

The main features of the Thika 3A Dam and reservoir are summarized in the table below: 

Table 2-7 Principal Features of the Thika 3A Dam 

Item Unit Data 

1. Hydrology   



 

77 
 

Item Unit Data 

› Catchment Area km² 288 

› Design Flood (500 year) m³/sec 100 

› Design Flood (PMF) m³/sec 367 

2. Reservoir   

› Normal Water Level (NWL) m EL. 1,535.0 

› Flood Water Level (HWL) m EL. 1,530.0 

› Dead Water Level (DWL) m EL. 1,516.0 

› Effective Storage Capacity MCM 10.6 

› Dead Storage Capacity MCM 4.0 

3. River Diversion   

› Design Flood (25 year) m³/sec 50.3   

› Diversion Conduit   

› Width x Height m 2.8 x 2.8 

› Length m 250 

› Approach Channels   

› Upstream m 88 

› Downstream m 77 

4. Dam   

› Type - Zoned earth fill dam 

› Maximum Height m 40  

› Embankment Volume m³ 780,000 (Including coffer dam) 

› Crest Elevation m EL.1,535.00 

› Crest Length m 400 

› Crest Width m 8.0 

› Upstream Slope  1:3.0 

› Downstream Slope  1:2.5 

5. Spillway   

› Spillway Type - Side channel type 

› Design Discharge m³/sec 100.2 (500 years return period) 

› Weir Crest Length m 30 

› Over flow depth m 2.5 

› Transition channel    

› Width m 15 

› Length m 50 

› Chute   

› Width m 15 

› Length m 240 

› Energy Dissipation  Stilling Basin (Sab dam type) 

› Width m 15 

› Length m 55 

› eight of Sab dam m 3.5 

6. Outlet Works   

› Intake Type - Multi-Level Intake Tower 

› Steel Pipe   

› Diameter m 1,000mm (2 Nr.) 

› Length  360 

› Regulating Valves and Gates (Two Types) mm Main 1,000 mm & Service 500 mm 

7. Road Works  Access Road to Dam, Spillway & Outlet 

› Pavement - Gravel 

› Width and Length  
Width=8.0m Length = 600 m 
Width=6.0m Length = 900 m 



 

78 
 

2.2.2 New water treatment plant 

The proposed water treatment plant has a capacity of 70,000 m³/day. The following is a summary 

of the components at the new WTP.  

Table 2-8 Brief description of components designed at the new WTP 

Component Description 

Aeration - Circular stepped 
cascade aerator 

› 4 steps  

› Maximum weir perimeter = 100m and  

› Flow rate/m weir length of 35 m³/h x m.  

› Cascade diameter rings range between 2m at the top to 9.8 m at the bottom of 
the tray.  

› Average flow = 1,735.5 m³/day per aerator, 

Inlet chamber  - stilling well › Detention time = 1.25 minutes 

› Dimensions (LxWxH) = 3x3x2 

Chemical Mixing Buildings › PAC, alum, and soda ash building size = 765 m² footprint 

› Hypoclorite building size = 150 m²  

› Dosing in the respective section of the report 

Flocculation basin › Tapered flocculation via 2 compartments 

› Further details in the respective section of the report 

Sedimentation basin › Process Type = Sedimentation in Vertical tanks with Lamella 

› Settling Rate = 1 m/h 

› Detention Time = 2 hours 

› Plate L x W  x t = 3m x 1.5m, 5mm thick [t] 

› Surface Loading Rate = 17.9 m/h 

› Flow between Plates = Reynolds = 144, Froude = 0.0015 

› length occupied by plates in basin = 119 m 

› Basin Design geometry = L: W ratio-Rectagular-1:1.5 

› 6nr basins with Surface Area 9 m x 16 m x 4.5 m depth.  

› Distance Between Plates = 50 mm  

› Minimum number of Plates = 1,970 plates 

› Flow Velocity between plates = Vmax 1.62 m³/h 

› Basin dimensions = based on a detention period of 2 hours for a flow rate of 
3182 during 22 hours of operation 

› Channel Covering = Precast concrete slabs  

› Sludge Removal = Pipe-400mm HDPE.  

› Fitted with Automation and controls 

Filtration – 12 rapid sand filters › Dimensions (each filter) = 5mx8m 

› Flow rate = 7-8 m³/m²/h 

› Layers = 100mm anthracite, 500mm sand, 300mm gravel 

Backwashing system › backwash rate of 50 m³/m2/h in 7-8 minutes 

› backwash water tank is sized for backwashing of only one filter unit at a time 
and is sized to 600m³. 

› The air recirculation is provided for initial air injection during the backwashing 
process. 

› Further details in respective chapter 

Treated water flow measurements › Electromagnetic meter Woltman type 

Launders and flow distribution 
Channel 

› placed on top of lamella settlers at least 125mm 



 

79 
 

Component Description 

› flow between 100-200 m³/m- length of weir per day 

› V-notches 50mm deep and 150-300mm  

› settled water distribution channel is designed to a maximum depth of 1 m  

Water Treatment Pipelines › HDPE 8 bar rating 

› general criteria for velocity are: 0.5 to 1.5 m/s in flow; 1 - 2 m/s, in pumping 
stations 

Sludge Removal and Treatment › sludge thickeners and sludge drying beds 

› filter wash waste recycled back to inlet  

› sludge from basins discharged to the sludge drying beds. 

SCADA at › Flow Measurement 

› Chemical Dosage 

› Flocculators Control 

› Sedimentation Control 

› Filters  

› Chlorine Dosing 

› Recirculation System 

Other facilities › access road and parking  

› Landscaping and green spaces. 

› storm water drainage 

› fencing and security 

› fire safety equipment and systems 

› designated area for equipment maintenance, workshops, and service facilities 

2.2.3 Raw water gravity mains and transmission lines 

The raw water gravity mains from Thika dam and Chania intake to WTP and the transmission 

mains from WTP to new tanks are as follows: 

Table 2-9 Brief description of raw water mains sizing 

Component Description 

Thika 3A dam to new WTP › L = 8.22 km 

› Hdrop = 21 m 

› D = 1000 mm 

Mains distribution from WTP to 
Thika 

› TM1 to new Ngoingwa tank 

› TM2A to Kimathi Twin and from Kimathi Twin to Majengo 

› TM2B to Section 9 

› TM2C to Town Centre 

› TM3 to Golfview  

› TM4 to Mary Hill 

2.2.4 New pumping stations 

Raw water to the treatment plant shall flow by gravity. From the water treatment plant there will be 

three pump stations and three major transmission lines to tanks (as above). The pumping stations 

have the following characteristics: 



 

80 
 

Table 2-10 Pumping Stations 

 

Name of Pump 
Station 

Total Power 
(kW) 

Flow Rate 
(m³/hr) 

Head Quantity Duty 

WTP to 
Ngoingwa 
(TM1) 

1187.5 492 124 8 5 

TM2 329.8 362 117 3 2 

Bendor Tank 82.4 316 67 2 1 

Recirculation 11 89 20 1 1 

Backwash 45 900 10 2 1 

TM4 397 386 88 5 2 

2.2.5 Hydropower plant 

Details of the turbine are as follows: 

Table 2-11 Turbine Details 

Item Selected 

Type of turbine Francis 

No. of Units 1 

Rating of Each Unit (KW) 400 

Gross Head 32 

Flow per Unit (m³/hr) 5200 

Rated Speed 600 

Rated Efficiency 88 

2.2.6 New storage reservoirs 

Additional storage will be provided with the following maximum capacities: 

Table 2-12 Existing and Proposed Storage Tanks 

Name Number 
Existing 

Capacity [m³] 
Exisiting Type 

Proposed Additional 

Tanks [m³] 

Ngoingwa/Chania Ward 1  15,970  Ground RC Tank  20,000  

Mary Hill 1  700  Ground RC Tank  5,000  

Section 9 1  48  Elevated RC Tank  500  

Kimathi Twin 2  448  Elevated Steel Tank  500  

South Tank-Waiteithie 0  -      2,500  

Mwitingiri Tank 0  -      15,000  

East Tank 0  -      500  

WTP Tanks - Circular 1  2,272  Underground RC Tank  -    

WTP Tanks - Rectangular 1  9,090  Underground RC Tank  7,500  

Makongeni 1  224  Elevated Steel Tank  500  

Bendor 1  36  Elevated Steel Tank  500  

Kimatus 1  16  Elevated Steel Tank  500  

Gatundu/Landless 1  192  Ground RC Tank  500  

Githingiri/Golf view 1  224  Ground L RC Tank  250  

Kilimambogo/Makutano 1  50  Ground L RC Tank  500  

Muguga (Gatuanyaga) 0  -      250  

Town Centre 1  48  Elevated RC Tank  250  

Total  29,318    54,750  

Applicants are advised that capacities of these storage reservoirs may decrease by tender stage. 



 

81 
 

2.2.7 Kiandutu low-income area works 

The works in Kiandutu LIA consist of the following:  

› New water supply network to supply the kiosks – 3.2 km.  

› Rehabilitation of 5 no. Kiosks and Construction of 7 no. new Kiosks  

› Rehabilitation of the existing borehole at 235 m depth and pump sets with flows at 25 m³/h  

› Construction of one new Ablution Block 

. 

2.2.8 New sewer networks 

The catchments and sublocations considered are Mwitingiri, Gathambara, Karimeni, Biashara/Thuthua 

with a length of pipeline of 78 km and diameters between 200 mm and 800 mm. All of these networks 

converge to the new wastewater treatment plant at “Pilot” site. 

2.2.9 New wastewater treatment plant “Pilot” 

The treatment operations and processes include pre-treatment (screening, grit removal, flow 

equalization, flow measurement), primary clarifiers, trickling filters, intermediate clarifiers and 

chlorination. Sludge management includes blending, gravity thickening, anaerobic digestion and drying 

beds, the resultant biogas being initially used for heat recovery. 

The inlet works will be constructed for the ultimate flows in 2047 while the subsequent treatment units 

will initially be constructed third their capacities (2037).  

The new plant has average and peak flows of 40,966 m³/day and 2,984 m³/h respectively all sized for 

2047 loads. 

Components-wise Pilot is catered with the following: 

Table 2-13 Pilot WWTP Components 

Component 2037 2047, Extension of 2037 

Preliminary and Primary 
Treatment 

› Two coarse screens; 

› One fine screen; 

› Two coarse screens for by-pass; 

› Two aerated grit and grease chambers; 

› One equalization basin;  

› Flow measurement flume; and 

› One primary sedimentation tanks. 

› Two coarse screens; 

› One fine screen; and 

› One primary sedimentation 
tank. 

Secondary Treatment
  

› Intermediate pumping station and recirculation 
pumps; 

› One trickling filter; 

› Two secondary clarifiers; 

› Recirculation pumps; 

› One trickling filters 

› Two secondary clarifiers; 

Post Treatment (2047 
load) 

› Gas chlorination plant with one contact tanks; 

› Post aerator; and 

 
